Home > NEC Manuals > Projectors > NEC NP-V260X > Manual Viewer

NEC NP-V260X NP216 : NP01UCM (ceiling mount) instructions

NEC NP-V260X Manual

Get NEC NP-V260X manuals and user guides
UPC - 805736036596
Free NEC NP-V260X manuals!

NEC NP-V260X manual table of contents:

  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 1
    ... Model: NP01UCM Maximum Load Capacity: 50 lb (22.7 kg) Read instruction sheet before you start installation and assembly. WARNING • Make sure that the supporting surface will safely support the combined load of the equipment and all attached hardware and ...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 2
    Compatability Chart for NEC Projectors Manufacturer Model Manufacturer Model NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC NEC HT410 HT510 GT1150 GT2150 GT5000 GT6000 GT6000R ...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 3
    Before you start check the parts list to insure all of the parts shown are included. Parts List Description A ball and socket mount B 4 mm security allen wrench C M5 x .8 x 10 mm socket pin type F screw D #10-32 x 3/8" spade thumb screw E #10-32 x 3/8" serrated washer head socket pin screw F #14 x...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 4
    Installation and assembly - Universal Adapter Plate Note: The projector you are installing may differ in appearance from the sample illustrated below. Place projector upside down. Locate adapter plate (L) with notch facing forward as close to projector center of gravity as possible without covering...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 5
    ... studs. The use of an "edge to edge" stud finder is highly recommended. G F WARNING • It is the responsibility of the installer to verify that the supporting surface will safely support the combined load of all attached hardware and components. IMPORTANT: Be sure to drill holes into the joist ...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 6
    ... not hold concrete anchor. • Make sure that the supporting surface will safely support the combined load of the equipment and all ...fasteners. IMPORTANT: It is the responsibility of the installer to verify that the ceiling will safely support the combined load of all attached hardware and components...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 7
    Flush Mount Application Screw ball and socket mount (A) into ceiling plate (G). Align the notch with one of the four holes of the ceiling plate (G) and secure ball and socket mount (A) with a M5 x 10 mm socket pin screw (C) using security allen wrench (B) as shown in detail 1. Note: Slotted set ...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 8
    Installation to Extension Column Screw extension column to ceiling plate (G). Align the notch with one of the four holes in the ceiling plate (G) and secure extension column with a M5 x 10 mm socket pin screw (C) using security allen wrench (B). See detail 4. Screw extension column connector (I) to...
  • NEC NP-V260X | NP216 : NP01UCM (ceiling mount) instructions - Page 9
    Note: The projector adapter plate and projector you are installing may differ in appearance from the sample illustrated below. Attach projector, with adapter plate already on it, to the ball and socket mount (A) by inserting the ball and socket mount (A) into the adapter plate connection and ...



Type your new search above

The manual viewer requires the flash plugin to be installed and enabled.
To view this page ensure that Adobe Flash Player version 10 or greater is installed.

NEC NP-V260X Manual